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Daie of receipt: 13% of J anvuary 2000
Test material: Skurting Board encased i polyolefin, dyed in grey
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Date of receipt: 13" of January 2000
Comient of the oxder:

13 Check for absence of chlarine
2) Characterisation of the polymers

Testprocedure and results:

With respectto 1) A sample of the polyolefin part was checked for hal ogens (chl arine, bromine, ioding) by
memns of a “Beilstein Ted”, The objective evidence was negative,

Withrespectto Z) A sample of the polyolefin part was examined infrared spectral photometridy within a
measurem ent range of 530-4000 em by mems of a G olden-Gate-Diamond-Single-
Reflection
Unit. The contained spectrum comresponds to that of polypropylens,
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The re maining test material will be kept for 6 weeks.
This test report consists of page 1.

Testrep oxts magr be pablishe d varbatzn ovdy and withoot sdditions . For s change drendition s « xoapis a revocabls wriiten copeerd is
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